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MATERIAL TESTED
Current transformer
Manufacture : Balteau Enertec, Belgium
Type : CTH 550
Serial number : 3141/9001/2
Year of construction : 1990
Insulant : oil/paper/porcelain
Rated voltage : 550 kV
Rated frequency : 60 Hz
- Maximum operating voltage : 550 kV
Rated current : 1000 / 2200 / 2500 / 3000 A
Rated short-time withstand
current : 40 kA for 1 second
Rated peak withstand current : 100 kA
Transformation ratio : 1000:5 2200:5 2500:5 3000:5
Winding indication : WlW2 W1W3 WlwW4 W1W5

X1X2 X1X3 X1X4 X1X5
YlY2 Y1lY3  Y1lY4 Y1Y5
21722 Z1Z3 2174 2125

e

Power in VA : 63.75 VA
cosB=1
Class : TPY NL
2.5 2.5 2.5 2.5
L300 L800O L1000 L1200
Standard : CAN3.C13.M83
Intended for : Balteau R & D

PURPOSE OF THE TESTS
Purpose of the testing was to verify whether the material

complies with the requirements set by the client.
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TEST PROGRAMME

The test programme was specified by the client and was as

follows:

1 Switching impulse voltage withstand tests.
Requirement: 15 x 1175 kV, positive and negative,
250/2500 us,wet.

2 A.c. applied voltage withstand test.

Requirement: 790 kV, 50 Hz for 72 s, wet.

DATE AND PLACE OF THE TESTS
April 23, 1990 in the High-Voltage Laboratory of the
N.V. KEMA in Arnhem, the Netherlands.

PERSONS ATTENDING THE TESTS
Mr. O. Margreve, Balteau.

THE TESTS WERE CARRIED OUT BY
R.C.A.M. Koevoets. )
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DESCRIPTION AND RESULTS OF THE TESTS
1 Switching impulse voltage withstand test.

The test object was subjected to a switching impulse volt-
age withstand test.

The set-up of the test object was in accordance with fig-
ure 1.

The test object was placed on a base frame support of 3 m
height and under artificial rain.

The characteristics of the artificial rain are represented
in appendix 1 page 1. ' )

The test was carried out after a pre-wetting period of

15 minutes.

The waveform of the voltage was determined at approxi-
mately 50 per cent of the maximum specified crest voltage.
The recorded front duration and time to half value
amounted to 240 us and 2450 us respectively.

The waveform complies with the specified requirements.

The oscillograms of the test voltage are represented in
the figures, 3, 4 _and §.

The test consisted of 15 positive impulses with crest
values of 1175 kV and 15 negative impulses with crest
values of 1175 kV.

The voltage was applied between the high-voltage terminal
and the short-circuited secondary windings together with
the frame. The voltage-measurement was carried out by
means of a capacitive voltage-divider. During the test the
atmospheric conditions were not taken into account. The
atmospheric conditions during the test are represented in
the appendix.

The results are represented in appendix 1 page 1.

Neither flashover nor breakdown occurred.

The specified requirements were met.

The results 4o not give rise to remarks.
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2 A.c. voltage withstand test.

The test object was subjected to an a.c.-voltage withstand
test of 790 kV, 50 Hz, for 1.2 minutes.

The set-up of the test object was in accordance with fig-
ure 2.

The test object was placed on a base frame support of 3 m
height and under artificial rain.

The characteristics of the artificial rain are represented
in appendix 2 page 1.

The test was carried out after a pre-wetting period of

15 minutes. o

The voltage was applied between the high-voltage terminal
and the short-circuited secondary windings together with
the frame. The voltage-measurement was carried out by
means of a capacitive voltage-divider. During the test the
atmospheric conditions were not taken into account.

The atmospheric conditions during the test are represented
in the appendix.

The results are represented in appendix 2 page 1.

Neither flashover nor breakdown occurred.

The specified requirements were met.

The results do not give rise to remarks.
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Test date : april 23,

1990

Appendix: 1

Page no.

1

Results of the switching impulse voltaqevwithstand

test, wet.

Test object : 550 kV current

no 3141/9001/2

Atmospheric conditions:

Ambient temperature (t)
Test object temperature
Air pressure (p)

Artificial rain:

Pre-wetting period
Angle of precipitation
Resistivity

Vertical intensity
Horizontal intensity
Standard

set-up of the test object:

19.5°C
19.5°C
1011 mbar

15 min.
45 Deg
100 Ohm.m
1.5 mm/min
1.5 mm/min
IEEE 4/197

8

transformer CTH 550

see figure 1 (on a base frame support of 3 m height)

test number polarity figure results remarks
of and crest number
impulses value of
voltage
kv a
1 525 neg 3 wave shape 240/2450 us
2 15 1175 pos 4a,b,c passed none
3 15 1175 neg 5a,b.c passed none
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Report no. : 1138-90 Appendix: 2
Test date : april 23, 1990 Page no.: 1

Results of the a.c. voltage withstand test, wet

Test object : 550 KV current transformer CTH 550
no 3141/9001/2

Atmospheric conditions:
Ambient temperature (t) : 19.5°C

Test object temperature : 19.5°C
Air pressure (p) : 1011 mbar

Artificial rain:

Pre-wetting period : 15 nin.
Angle of brecipitation : 45 Deg
Resistivity : 100 Ohm.m
Vertical intensity : 1.5 mm/min
Horizontal intensity : 1.5 mm/min
Standard : IEEE 4/1978

set-up of the test object:

see figure 2 (on a base frame support of 3 m height)

test voltage applied duration results remarks
applied voltage
between kV, 50 Hz seconds

4 HV and LV 790 72 passed none

+ frame
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Figure 1

The test object during the switching impulse voltage
withstand test, wet, on april 23, 1990 in the High-Voltage
Laboratory of N.V. KEMA in Arnhem, the Netherlands.

(KEMA photograph no. 902-0139/11)

0-192-01
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Figure 2 .. - . .

The test object during the power frequency voltage
withstand test, wet, on april 23, 1990 in the High-Voltage
Laboratory of N.V. KEMA in Arnhem, the Netherlands.

(KEMA photograph no. 902-0139/18)

0-192-02
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Figure 3

Wave shape of the switching
impulse voltage 240/2450 us
Time base:

upper beam 100 us/div

lower beam 500 is/div

0-192-03
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S00u 163 A4.dd

Fig. 4b

Fig. 4a, b, c

15 switching voltage
impulses 1175 kV
positive, wet

Time base:

upper beam: 100 us/div
lower beam: 500 us/div

0-192-04
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Fig. 5a Fig. 5b

Fig. 5a, b, ¢

15 switching voltage
impulses 1175 kV
negative, wet

Time base:

upper beam: 100 us/div
lower beam: 500 wus/div

S00u e 13 A4.33 “

Fig. 5c¢
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NUMBER OF SHEDS : 60

PROFIL A

{

5185
PAS 60

4605
3700

60

VIEW BELOW BASE

436
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ARCING DISTANCE : 3700mm
CREEPAGE DISTANCE : 9900mm
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DEMANDE! NOMENC

CURRENT TRANSFORMER

e BALTEA CTH 550
: REPERTOIRE : CTH [MON_ JAPP T ac [ M [ MH [ ARC

Beyne-Heusay| ECHELLE .
BELGIQUE| 1/30 DEséf?fE v 12,%;& REMPLACE | RETPLACE PAR %N 5350622




